VANNCAMP

RECTANGULAR LEG
SIDE LADDER - STANDARD

Installation Guide



READ BEFORE USING

VANNCAMP products must be properly assembled and secured before use.
Improper assembly or installation can lead to serious accidents and injuries. BY
following these instructions and safety guidelines, you can ensure safe and
enjoyable use of your VANNCAMP side ladder. Failure to follow these guidelines
may result in accidents or injuries.

IMPORTANT SAFETY INFORMATION:

 Avoid over-tightening: Over-tightening bolts can cause hardware failure.
 Thread lubricant: Apply anti-seize lubricant to bolt threads to prevent binding.
» Two-person installation: This installation requires two people for safety anc
efficiency.

» Professional installation: If you're unsure about the installation process, consult
a professional mechanic.

OVERVIEW OF THE TWO INSTALLATION METHODS:

- Method 1: Track Mount - Directly attach to your vehicle's existing roof rail (factory
or aftermarket).

- Method 2: Astra Guard Roof Rack Integration - Seamlessly integrate the ladder
into our Astra Guard Roof Rack using the pre-drilled slots.(If installed on the rear
tire position, only Method 1 can be used.)

For maximum flexibility, customers with our Astra Guard Roof Rack can choose to
remove the dedicated ladder side panels and install the ladder onto your venicle's
roof rail.

ARE YOU READY TO INSTALL YOUR NEW STANDARD RACK?” HERE ARE A FEW
TIPS TO GET YOU STARTED:

» Before using the product, please thoroughly inspect it for any shipping damage.
» Should you discover any damage to the product, please contact our customer
service department without delau.

» Next, carefully review the "package contents” page to ensure that all listed parts
and hardware are included in the package.

» Please check if all the included installation tools are present. (1o facilitate
installation, we suggest that you have a drill and other tools on hand.)



Hardwares and Tools List

Packs Iltems Specifications Quantity Location of Use
Hardwares
Carriage Bolt 5/16-18x20mm 4
Pack 1 Center coupling
Flange Hex Nut 5/16-18 4
The connection points of the
. Bottom Connecting Plate (C) &
Hex Head Self-tapping Screws 1/4 6 Base Bracket (F) to thevan
body.
Pack 2 The connection point of the
Flat Washer 1/4 1 Base Bracket (F) to the chassis
beam.
Nut Driver Bit T /
Button Head Socket Cap Screw 3/8-16x20mm 2
| Only used for Connecting to
Split Washer 3/8-16 2 the Roof Rail (Method 1): The
Pack 3 connection point between Top
Flat Washer 3/8 2 Connecting Pieces (D, E) and
the roof rail.
Rail Nut 2
Button Head Socket Cap Screw 1/4-20x20mm 2 Only used for Connecting to
our ASTRA GUARD Roof Rack
Pack 4 Flat Washer 1/4 2 (Method 2): The connection
point between top section of
Lock Nut 1/4-20 5 the ladder and the roof rack.
Button Head Socket Cap Screw 3/8-16x20mm 2
The connection point between
Pack 5 Flat Washer 3/8 2 the bottom of the ladder and
Bottom Connecting Plate (C).
Lock Nut 3/8-16 2
Tools
5/16-18 1 /
Allen Wrench 1/4-20 1 /
3/8-16 1 /
Pack 6
5/16-18 1 /
Open-end Wrench 3/8-16 1 /
1/4-20 1 /




PACKAGE CONTENTS

e

Upper Section of the Ladder (A)

Fa? : T

Bottom Connecting Plate (C) Top Connecting Pieces(D / E)

e J le

Base Bracket (F) Root Rack Side Panel

. /

HARDWARE PACK

4 N
C

Button Head
Socket Cap Screw

< = NG

Rail Nut Flat Washer Carriage Bolt

Split Washer L ock Nut

Y-
TIZZ2N = B
= i

s i

\ Flange Hex Nut Hex Head Selt-tapping Screw Nut Driver Bit /




TOOLS

4 N
« Allen Wrench —/) <U>
° O - d W h \_
pen-en renc S )
4 N\

Recommended Installation Position: We recommend installing the
ladder on the driver's side, close to the rear tire. This position ensures
that the bottom of the ladder is securely supported by the bracket,
providing optimal stability.

- /




INSTALL STEP

€@ Assembling the Mid-Section of the Ladder

Connect the upper section (A) of the ladder to the lower section (B)
to form a single unit.

Note: One end of the connector has already been secured to the
component. You only need to fasten the other end using screws.

Required Hardware:
4 x 5/16-18X20mm Carriage Bolts

4 x 5/16-18 Flange Hex Nuts

il
>
F—y
| ¥
:_';.;.:':':l:-_-;:_—.:. I —_ = j 3
=3t || -
I| & -) O &——IL
3 I—— I < - O l E_ " — |
: -
’;f:'.“';:';';-:-z-;.ul

N

9 Installing the Top Section of the Ladder

Method 1: Connecting to Roof Rail

* Remove the topmost screws on one side of the upper section (A)
of the ladder.

+ Take the removed screw and use it to secure the Top Connecting
Pieces (D or E) to the ladder in the exact same position where the

screw was originally removed.

» Repeat for the opposite side of the ladder.



.

Method 2: Connecting to Our ASTRA GUARD Roof Rack

Note: This method cannot be used on the rear tire position, ana
therefore cannot be used with the bottom Bracket (F).

With this installation method, the Top Connecting Plate (D, E) is
not required. No action is needed for this step.

To ensure precise alignment of the ladder's pre-drilled holes
with the connecting holes on the connecting components, we
recommend installing the connection plate (C) and bracket (F),
which are fixed to the vehicle's undercarriage, as the next step.

<




€ Installing the Bottom Connecting Component (this step
requires two people to work together)

NOTE 1: We recommend installing the ladder on the driver's side,
close to the rear tire. This position ensures that the bottom of the
ladder is securely supported by the bracket, providing optimal
stability.

NOTE 2: The bottom assembly (plate C and bracket F) will be
secured to the van using self-tapping screws.

I

AT

3.1 Mark the Spot before Drilling:

A person should crawl under the van and locate the exact position
where the bracket (F) can align with the centerline of the chassis
beam and the vertical pre-drilled hole on the right side of the
connecting plate (C), then mark the van where the plate and
bracket holes will go by a maker.



3.2 Securing the Connecting Plate (C):

» Place the connecting plate (C) against the van's side near the tire,
aligning the top row of round holes with the previously marked

positions.

» Using an electric drill equipped with a Nut Driver Bit, insert Hex
Head Self-tapping Screws into each hole.

* Tighten the screws completely to secure the connecting plate

firmly in place.

. f' =
Required Hardware: I =

5 x Hex Head Self-tapping Screws | ——* =

3.3 Securing the Bracket (F):

 Position yourself under the vehicle, facing the undercarriage.

» Align the bracket (F) so that the pre-drilled hole on its short arm
corresponds with the pre-drilled hole on the connecting plate (C)
near the tire.

 Insert a Hex Head Self-tapping Screw through the pre-drillea
hole on the long arm of the bracket and tighten it securely into

the chassis beam.

Required Hardware:

1 x Hex Head Self-tapping Screw
1 x Flat Washer




e Securing the Top of the Ladder (this step requires two
people to work together)

Method 1: Connecting to Root Rail

4-1.1 To secure the Rail Nuts:

« 4-1.1 Slide 2 Rail Nuts into the roof rail starting from the end.

Required Hardware:

2 x Rail Nuts

-




4-1.2 To install the ladder:

* One person should hold the ladder on the ground and carefully
align the bottom of the ladder with the pre-drilled holes in the

connecting pieces (C).

« A second person should be on the roof to secure the top
connecting pieces (D, E) to the rail nuts using screws.

The Roof Rack Side Panel offers a flexible solution for filling gaps
in our roof rack when used together.

Required Hardware:

2 x 3/8-16X20mm Button Head Socket Cap Screws
2 x 3/8-16 Split Washers

2 x 3/8 Flat Washers

10



Method 2: Connecting to Our ASTRA GUARD Roof Rack

4-2.1 To install the ladder:

» One person should hold the ladder on the ground and carefully
align the bottom connection holes with the pre-drilled holes in the

connecting piece (C). At the same time, ensure that the vertical
holes on the top of the ladder align with the slots in the side rail of
the roof rack.

A second person should be on the roof to secure the ladder to the
roof rack using screws.

Required Hardware:

2 x 1/4-20X20mm Button Head Socket Cap Screws
2 x 1/4-20 Lock Nuts
2 x 1/4 Flat Washers

11



6 Securing the Bottom of the Ladder

Secure the ladder base to the bottom connecting plate and bracket
using screws through the pre-drilled holes.

Required Hardware:

2 x 3/8-16X20mm Button Head Socket Cap Screws

2 x 3/8-16 Lock Nuts
2 x 3/8 Flat Washers




	画板 1
	画板 2
	画板 3
	画板 4
	画板 5
	画板 6
	画板 7
	画板 8
	画板 9
	画板 10
	画板 11
	画板 12
	画板 13

